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Part No. 1 Ref. No Part No. Part No. DESCRIPTION o. Pcs 

1 	 
2 	 

Duplex Simplex 

UPRIGHT 

Simple 

None 

FOR 4-3/8"-"I" BEAM UPRIGHTS FOR 2000# to 3000# 
Group I - For MSB, MA, WC, and MY20-30 

*Rail-outer, see chart, p. 20, 23, 26 	 
*Rail-inner, see chart, p. 20, 23 	 

1 
1 

3 35A14246 35A14246 Pin-rail roller (welded to rail) 	 8 
4 50A1296 50A1296 Bolt-stop, 12 pt., 3/4"-10 x 1-1/4" 	 2 
5 35B3709 35B3709 35B3709 Cap-bearing, MSB 	  2 
5 35B5054 35B5054 35B5054 Cap-bearing, MA and WC 	 2 
6 35A6790 35A6790 35A6790 Screw-cap, MSB, 1/2"-13 x 2-1/2" 	 4 
6 35A6366 35A6366 35A6366 Screw-cap, MA & WC, 5/8"-11 x 2-3/4" 	 4 

50A4629 50A4629 50A4629 Fitting-1/8" straight, MSB, MA & WC 	 2 
7 	35A4046 35A4046 35A4046 Bushing-bearing cap, MSB 	 2 
7 	35A5727 35A5727 35A5727 Bushing-bearing cap, MA & WC 	 2 
8 	20-6001377 20-6001377 20-6001377 Pin-pivot, 1-1/2" dia., MY 	 2 
9 	35A588 35A588 35A588 Bushing-pin, upright pivot, MY 	 2 

50A3655 50A3655 50A3655 Bolt-hex, 5/16"-18 x 3/4", MY 	 2 
50A4640 50A4640 50A4640 Fitting-grease, 1/8"-90°, MY 	 

*Cylinder lift, see chart, p. 20, 23, 26 	 
2 
1 

11 	50A3683 50A3683 50A3683 Bolt-cylinder, 1/2"-13 x 2" 	 1 
12 	20-6000472 20-6000561 20-6004136 Head-cylinder 	  

50A1474 50A1474 50A1474 Bolt-head, 12 pt., 7/16"-14 x 1" 	 2 
13 	35A12652 35A12652 35A12652 Guide-head, 15/32" x 2" x 2-15/16" 	 2 

50A3682 50A3682 50A3682 Bolt-hex, 1/2"-13 x 1-3/4" 	 4 
50A4212 50A4212 50A4212 Washer-plain, 17/32" x 1-1/16" 	 4 
35A14048 Sheave chain, on cyl. head, 3-17/64" 	 2 

14 20-3002584 20-3002584 Sheave-chain, on cyl. head, 4-13/16" 	 2 
15 	35A14046 35A14046 35A14046 Bearing-sheave, 2-3/16" dia. x 1-1/4" 	 2 
16 	20-3002962 20-3002962 20-3002962 Plate-sheave retainer, 2-3/4" 	 2 
17 	50A6064 50A6064 50A6064 Pin-roll (heavy), 3/16" x 1/2" 	 2 
18 	50A4875 50A4875 50A4875 Screw-ctrsunk, hd., 1/2"-13 x 3/4" 	 2 
19 	20-3001116 	 
20 	36A14113 

Sheave-chain, lower, 3-9/64" 	 
Pin sheave, lower, R.H 	 

2 
1 

21 	36A14110 Pin sheave, lower, L.H 	 1 
50A3662 Bolt-hex, 3/8"-16 x 1/2" 	 2 

22 	35A14049 Sheave-chain, upper, 4-27/32" 	 2 
23 	35A12643 Pin sheave, upper, 1" dia. x 2-1/2" 	 2 
24 	20-3001002 	 Bearing sheave, lower and upper, 2 1/4" 	 4 

50A3656 Bolt hex, 5/16"-18 x 1" 	 2 
25 	35A14244 35A14244 Roller-mast channels, 3-1/4" 	 4 
26 	20-3003423 20-3003423 Shim roller, 1-3/4" x .010 thick 	 A.R. 
26 	20-3003424 20-3003424 	 Shim roller, 1-3/4" x .015 thick 	 A.R. 
26 	35A14245 
27 	35A12674 

35A14245 Shim roller, 1-3/4" x .030 thick 	 
Latch-4-5/8" long 	  

A.R. 
1 

28 	35A12639 Pin latch, 1/2" x 3-1/4" 	 1 
29 	35A12640 Washer-latch, 1" O.D 	  2 

50A3656 Bolt hex, 5/16"-18 x 1" 	 1 
30 	35A12658 Cap plunger, hex, head, 5/8" O.D 	 1 
31 	20-3003277 	 
32 	20-3003278 	 

Plunger-latch 	  
Spring-plunger, 1-3/4" long 	 

1 
1 

33 	20-6001553 	 Dog plunger, on outer rail 	 1 
50A1896 Bolt-hex, 7/16"-14 x 4" 	 2 
50A3733 Nut-hex, 7/16"-14 	  2 

35 *Chain lift, see chart, p. 20, 23, 26 	 2 
36 35A14430 Anchor 3/4"-16 L.H. x 6-1/2" 	 2 
36 20-3001648 20-3001648 Anchor-3/4"-16 x 8-1/2" 	 2 
37 50A5962 Nut hex, jam, 3/4"-16 L.H 	 2 

50A4874 50A4874 Nut-hex, 3/4"-16 	  4 
38 20-3001117 20-3001117 20-3001117 Link-conn., lift chain to anchor 	 4 
39 35A12770 Adjuster-chain 	  2 
40 50A5005 50A5005 50A5005 Nut-jam, 3/4"-16 	  4 
41 	 None None *Rod anchor, see chart on page 20 	 2 
42 20-6005412 20-6005412 20-6005412 Pin-tilt cyl., 	1" x 3-1/4" 	 2 

*NOTE: 	Order parts by MFH and OAHL. 

2 

White Fork Lift Simplex Low Free Uprights Parts Catalog
Full download: http://manualplace.com/download/white-fork-lift-simplex-low-free-uprights-parts-catalog/

This is the cut pages sample. Download all 28 page(s) at: ManualPlace.com

http://manualplace.com/product/white-fork-lift-simplex-low-free-uprights-parts-catalog/

